

1. Record Nr.	UNINA9910699759703321
Titolo	Fire endurance test results of Versawrap fire barriers [[electronic resource]]
Pubbl/distr/stampa	Washington, D.C. : , : U.S. Nuclear Regulatory Commission, Office of Nuclear Reactor Regulation, , [1997]
Descrizione fisica	1 online resource
Collana	NRC information notice ; ; 97-59
Soggetti	Nuclear power plants - Fires and fire prevention - United States Fire testing
Lingua di pubblicazione	Inglese
Formato	Materiale a stampa
Livello bibliografico	Monografia
Note generali	Title from HTML title screen (viewed on Nov. 17, 2010). "August 1, 1997."